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Υλικό Παρουσίασης

Guidelines

Landmark Studies

Practice Changing Research



ECCO-ESGAR Guideline for Diagnostic 
Assessment in IBD Part 1: Initial 
diagnosis, monitoring of known IBD, 
detections of complications

JCC, August 2018



ECCO-ESGAR Guideline for Diagnostic 
Assessment in IBD Part 2: IBD scores 
and general principles and technical 
aspects

 Scores

-clinical

-endoscopy

-MRI

-US

JCC, August 2018



AGA, February 2019
Mild-to-Moderate Ulcerative Colitis

 Standard dose, >2 grams mesalazine

 Rectal therapy for left sided or extensive colitis

 Proctitis, suppositories

 Suboptimal response: 

-high dose, >3 grams mesalazine

-rectal steroids

-budesonide mmx

 No probiotics

 No Curcumin

 No FMT (FDA Alert!)



AGA Clinical Practice Update on 
functional gastrointestinal symptoms in 
patients with inflammatory bowel 
disease

 Rule out inflammation…

 Perform fecal calprotectin…

 Calpro indeterminate results, consider serial monitoring…

 If obstructive → anatomic abnormalities → imaging…

 Alternative pathophysiology: steatorrhea, bile acid diarrhea…

 Laxatives, Spasmolytics, Bile-acid sequestrants, hypomotility…

 FODMAPS diet…

 Psychological therapies…

 Exercise…

 CAM?

Colombel JF, CGH 2019



AGA, April 2019
Inflammatory Bowel Disease in 
Pregnancy Clinical Care Pathway



AGA, April 2019
Inflammatory Bowel Disease in 
Pregnancy Clinical Care Pathway



ΙΦΝΕ Φάρμακα και Κύηση



ACG Clinical Guideline, January 2019
Ulcerative Colitis in Adults

 49 statements

-diagnosis, assessment, prognosis

-goals for managing patients

-induction and maintenance of remission in mildly active UC

-induction and maintenance of remission in moderately active UC

-management of the hospitalized patient with acute severe UC



ACG Clinical Guideline, January 2019
Ulcerative Colitis in Adults



Ελκώδης Κολίτιδα
Δείκτες Δραστηριότητας



A Treat To Target Update in UC
A Systematic Review

Ungaro, Am J Gastroenterol 2019



A Treat To Target Update in UC
A Systematic Review

Ungaro, Am J Gastroenterol 2019



Μελέτη UNIFΙ:
Ustekinumab και Ελκώδης Κολίτιδα



Tofacitinib:
EMA Puts Temporary Restrictions on 

Tofacitinib Due to PE Risk

 These include patients with heart failure, cancer, inherited coagulation disorders, a 
history of venous thromboembolism, either deep venous thrombosis (DVT) or PE, as well 
as patients taking combined hormonal contraceptives or hormone replacement 
therapy or who are scheduled to have major surgery.

 Prescribers should also consider other factors that may increase the risk for PE, including 
age, obesity, smoking, or immobilization, the EMA said in a news release.

 The recommendation stems from results of an ongoing postmarketing study that is 
evaluating the safety of tofacitinib 5 mg twice daily and tofacitinib 10 mg twice daily in 
comparison with a tumor necrosis factor (TNF) inhibitor in patients with rheumatoid 
arthritis (RA) aged 50 years or older who have one or more cardiovascular risk factors.

 Preliminary results found 19 cases of PE in 3883 patient-years in the tofacitinib 10-mg 
twice-daily arm, compared with three cases in 3982 patient-years in the TNF-inhibitor 
arm. Additionally, there were 45 deaths from all causes in 3897 patient-years in the 10-
mg twice-daily arm, compared with 25 deaths in 3982 patient-years in the TNF-inhibitor 
group.

 The EMA notes that because the 10-mg twice-daily dose is the only recommended 
starting dose for the treatment of ulcerative colitis, "patients with this condition who are 
at high risk of blood clots must not be started on Xeljanz. Patients at high risk currently 
taking this dose for any condition must be switched to alternative treatments."

May 17, 2019

https://emedicine.medscape.com/article/163062-overview
https://emedicine.medscape.com/article/1267714-overview
https://emedicine.medscape.com/article/1911303-overview
https://emedicine.medscape.com/article/276104-overview
https://emedicine.medscape.com/article/123702-overview
https://www.ema.europa.eu/en/medicines/human/referrals/xeljanz
https://emedicine.medscape.com/article/331715-overview
https://emedicine.medscape.com/article/2500031-overview


Clinical Remission Mucosal healing

VARSITY 
Vedolizumab vs Adalimumab in UC
(First Head to head study In IBD!)



VARSITY: 
Vedolizumab vs Adalimumab in UC
First Head to head study In IBD!



Effects of Subcutaneous Vedolizumab on 
Health-Related Quality of Life and Work 
Productivity in Patients with Ulcerative Colitis: 
Results from the Phase 3 Visible 1 Trial

 Vedolizumab iv 300 W2, W6

 Clinical Response W6: n=216

 sc 108/2weeks vs iv 300/8weeks or placebo

 W 52 results

 IBDQ:  180.7/170.7/135.2

 EQ5 VAS: 76.1/ 71.4/  58.1

 WPAI-UC: better than placebo

 Further studies, validation

Sa1878, Vermeire, DDW 2019



Biosimilar to Infliximab Is Effective for 
Inducing Remission in Crohn Disease

 Randomised, double blind, Phase 3, non inferiority

 1:1:1:1, switch Week 30

-CT-P13 → CT-P13

-CT-P13 → IFX

-IFX → IFX

-IFX → CT-P13

 220 pts

 W6, W14, W30 CDAI-70 response

 W54 treatment emergent adverse events

 Non inferiority established

Duc Ye, Lancet 2019



Early Combined Immunosuppression
may be Effective and Safe in Older 
Patients With Crohn's Disease

-1981 patients, 311 were ≥60 years (15.7%)

-early combined immunosuppression (ECI) 173 

-conventional management (CM) 138 

-Crohn's disease-related complications, 14 patients died (24 months)

-6.4% vs 14.5% (3.5% vs 5.8%). 

-Corticosteroid-free clinical remission 

-(<60 years, ECI (72.6%) vs CM (64.4%): relative risk [RR], 1.06

-vs ≥60 years, ECI (74.8%) vs CM (63.0%): RR, 1.09

-Time to major adverse outcome 

-(<60 years: hazard ratio [HR], 0.71 [0.53-0.96] vs ≥60 years: HR, 0.69

[0.31-1.51] ECI vs CM

Singh, APT 2019, Post Hoc Analysis of REACT



Artificial Intelligence accurately grades 
IBD disease severity

 Ulcerative Colitis

 Michigan University, Endoscopic Imaging Database, EMHR

 2778 pts, 14,682 images, deep learning CNN.

 Mayo Score

 2 human reviewers vs CNN: no difference (in still images)

 50 UC videos with good bowel prep?

Stidham, Abstract 336, DDW 2019



Fibrosis and IBD

 …An expert consensus to standardise definitions, diagnosis 
and treatment targets for anti-fibrotic stricture therapies in 
Crohn's disease…

 …Anti-fibrotic Drugs for Crohn's Disease: Ready for Prime 
Time?...

 …Treatments for Crohn's Disease-Associated Bowel Damage: 
A Systematic Review…

 …Noninvasive Multimodal Methods to Differentiate Inflamed 
vs Fibrotic Strictures in Patients With Crohn's Disease…

 …How I Approach the Management of Stricturing Crohn's
Disease…



EASL Clinical practice Guideline 2019:
Drug Induced liver Injury

-Risk Factors
(Age, Sex, Race, Ethnicity, Drugs, Metabolic Syndrome, Genetics)
-Immune-Mediated Hepatitis
-Hy’s Law



EASL Clinical practice Guideline 2019:
Drug Induced liver Injury



Primary Biliary Cholangitis
2018 Practice Guidance AASLD

Diagnosis

 two of these three criteria need to be met: 

 1) cholestatic pattern of liver enzyme elevation (mainly alkaline phosphatase); 

 2) presence of antimitochondrial antibody (AMA) or other PBC-specific autoantibodies, 
including sp100 or gp210, and; 

 3) histologic findings consistent with PBC.

 AMA-negative PBC can be diagnosed without a liver biopsy if other criteria are met, 
including cholestatic liver tests and PBC-specific autoantibodies such as sp100 or gp210.

 Perform liver biopsy for suspected concomitant autoimmune hepatitis (AIH) when 
alanine aminotransferase activity is more than five times the upper limit of normal.

Treatment

 Prescribe ursodeoxycholic acid (UDCA; 13 to 15 mg/kg/day) for patients who have 
abnormal liver enzyme levels, regardless of histologic stage of PBC.

 Evaluate biochemical response to UDCA at 12 months after treatment; in patients with 
inadequate response, consider treatment with OCA, starting at 5 mg/day.

 Consider fibrates as off-label alternatives for patients with inadequate response to UDCA.

 Use OCA and fibrates with caution in patients with decompensated liver disease.



Bezafibrate in primary biliary cholangitis

 Double blind, Placebo-controlled, phase III, 24 months

 100 patients, inadequate response to UDCA

 400 mg bezafibrate

 Primary Outcome: Complete Biochemical Response

-31% vs 0%

 Normal ALP:

-67% vs 2%

 Add on obeticholic acid triple therapy safe and effective

Corpechot, NEJM 2018
Smets, ILC 2019



The NAFLD epidemic…

Younossi, J Hepatol 2019

International NASH Day, June 12th

1 in 5 young adults has steatosis, 1 in 40 has fibrosis



NAFLD liver risks

Younossi, J Hepatol 2019



OBETICHOLIC ACID IMPROVES LIVER 
FIBROSIS AND OTHER HISTOLOGICAL 
FEATURES OF NONALCOHOLIC 
STEATOHEPATITIS (NASH)

 Phase 3 REGENERATE study, interim analysis, month 18

 931 biopsy confirmed NASH, F2-F3

 OCA 10, OCA 25, placebo

 OCA 25 mg dose:

-improved fibrosis in ¼ of patients (23.1%)

-65,6% normalized ALT

-Pruritus 51% vs 19%

-9% discontinued

Younossi, ILC 2019



Beta-Blocker Therapy Might Prevent 
Cirrhosis Progression

 Spain, RCT, 201 patients with compensated cirrhosis and 
clinically significant portal hypertension (CSPH, >10 mm Hg)

 Beta blocker responsive (iv propranolol 10% drop HVPG)

 Propranolol vs placebo, carvedilol vs placebo

 37 months f-up

 Decompensation or death 16% vs 27%

 Lower incidence of ascites

Villanueva, Lancet 2019



Long Term Albumin Administration in 
decompensated cirrhosis (ANSWER)

 431 patients were included in the modified ITT  analysis. 

 38 of 218 patients died in the SMT plus HA group 

 46 of 213 in the SMT group. 

 Overall 18-month survival significantly higher in the SMT plus 
HA than in the SMT group 

(Kaplan-Meier estimates 77% vs 66%; p=0·028) 

 38% reduction in the mortality hazard ratio 

(0·62 [95% CI 0·40–0·95]). 

 46 (22%) patients in the SMT group and 49 (22%) in the SMT 
plus HA group had grade 3–4 non-liver related adverse 
events.

 1 month on treatment serum albumin > 4,1: 93% survival

Caraceni, PS 83, ILC 2019



Best Practice Advice on Coagulation in 
Patients with Cirrhosis

 Clinicians should not routinely correct thrombocytopenia and coagulopathy for low-risk procedures such 
as band ligation of varices, paracentesis, and thoracentesis.

 For active bleeding and to minimize bleeding in high-risk procedures:

 A platelet count target >50,000 is still advised.

 Less reliance on international normalized ratio (INR) as a measure of hemostasis is advised.

 New measures of hemostasis including fibrinogen level (target >120 mg/dL) and viscoelastic tests that 
are global tests of clot formation, such as thromboelastography (TEG), are becoming a part of routine 
practice.

 The use of procoagulants, typically platelets and fresh frozen plasma, can lead to infectious, 
transfusion-related, and immunologic complications if overutilized. Alternatives to consider include:

 Antifibrinolytic therapy, such as tranexamic acid, in patients with persistent bleeding from mucosal 
oozing or puncture wound

 Desmopressin, in patients with renal failure

 Anticoagulation considerations:

 In patients with symptomatic deep venous thrombosis (DVT) or portal vein thrombosis (PVT), systemic 
heparin infusion is recommended.

 Treatment of incidental PVT should be considered in transplantation candidates, as extensive 
thrombosis could impact surgical candidacy.

 For PVT therapy, low-molecular-weight heparin, direct-acting anticoagulants, and vitamin K antagonists 
are recommended.

 Once anticoagulation for PVT is started, 6-month follow-up imaging is recommended to assess efficacy.

O’ Leary, Gastroenterology 2019



Long-Term Clinical Outcomes After 
Eradication of HCV Infection with Direct-
Acting Antiviral Therapy

 9900 HCV pts, 23 hepatology clinics, France

 7334 DAAs

 Median follow up 33 months

 218 died, 258 HCC, 106 decompensated

 DAAs:

-lower risk of HCC  (HR 0.66 95% CI 0.46-0.93)

-all cause mortality (HR 0.48 95% CI 0.33-0.70) 

Carrat, Lancet 2019



A 6-Week Direct-Acting Antiviral 
Regimen for Chronic HCV Infection

 three-drug regimen JNJ-4178:

1. AL-335 (NS5B polymerase inhibitor) 800 mg daily, 

2. odalasvir (NS5A inhibitor) 25 mg daily,

3. simeprevir (protease inhibitor) 75 mg daily

 Phase IIb, 6 vs 8 weeks

 180 patients per arm

 SVR 12

 98.9% vs 97.8%

Zeuzem, Hepatology 2019



Comparison of tenofovir and entecavir
on the risk of hepatocellular carcinoma 
and liver related events in patients with 
chronic hepatitis B

Korean Nationwide Cohort Study

 24,156 patients

 TDF: 12,692, ETV: 11,464

 Annual risk of HCC: 0.89 vs 1.19 per 100 patient/years

Multi center (4), Korean

 2,897 patients

 Annual risk of HCC: 1.69 vs 1.92 

 No statistical difference in HCC or death/OLT

Hong Kong, Territorywide Cohort study

 1309 TDF/28,041 ETV: PS matched 5years HCC1.2% vs 2.3% 

Is One NUC better than the other?
Choi, JAMA Oncology 2019

Kim, J Hepatol 2019
Yip, J Hepatol 2019



Effect of Predniso(lo)ne Induction Dose 
on Remission in Autoimmune Hepatitis

 30 or 60 mg prednisolone?

 Multicenter European retrospective study

 451 patients

 Low dose (<0,5 mg/kg) vs high dose (>0,5 mg/kg)

 Normalization liver enzymes 6 months:

-64.7% vs 70.5%

Pape, Clin Gastroenterol Hepatol 2019 



Shorter Therapy Duration in Low-Risk 
Patients with Acetaminophen Overdose

 N-acetylcysteine within 8 hours of acute acetaminophen 
overdose

 Multicenter, open label, Australia, 100 patients

 Normal ALT and Creatinine

 NAC 250/kg 12 hours vs 300/kg 20 hours

 Low acetaminophen levels, normal creatinine at 12h:stop NAC

 No Hepatic injury

Wong, Hepatology 2019



EASL 2018
Management of Hepatocellular Carcinoma



EASL 2018
Management of Hepatocellular
Carcinoma



EASL Recommendations
HCC and Evidence



HCC Diagnosis: LI-RADs



HCC Diagnosis: LI-RADs
LR 2,3,4 and HCC risk management: 
biopsy or repeat imaging

Forner, ILC 2019



FDA approves Cyramza for second line 
therapy in patients with liver cancer and 
high AFP

 REACH 2, randomized control phase 3

 HCC, previous treatment with sorafenib

 AFP > 400

 Death: 75% vs 78%

 Overall Survival: 8.5 vs 7.3 months

 Overall Response Rate: 4.6% vs 1.1%

May 13, 2019



ΚΑΛΟ ΚΑΛΟΚΑΙΡΙ

«Μύτη», Ποσείδι, Χαλκιδική 


